
                                                                                     

 
 
 

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION  
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria 

Tel: (+43-1) 26026-0 · www.unido.org · unido@unido.org 

 

 

 

 

OCCASION 

 

This publication has been made available to the public on the occasion of the 50
th

 anniversary of the 

United Nations Industrial Development Organisation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

 

This document has been produced without formal United Nations editing. The designations 

employed and the presentation of the material in this document do not imply the expression of any 
[...]
technologies and optimisation of the operation of several existing large-scale 
tannery effluent treatment plants (ETPs and CETPs), and the strengthening of the 
national research & development establishments in dealing with pollution control. 

Under the frame work of the UNIDO project, a total of 16 Chinese specialists 
attended a very successful one month training course at BLC Leather Technology 
Centre (UK) in 1995 in the field of cleaner technologies and pollution control. This 
report presents details of the second-leg of such technical and demonstration 
training programme for the Chinese leather industry, which was conducted in the 
field during 16-27 February 1998, in association with the China Leather Industry 
Association. 

In order to meet the strict environmental standards most companies in China have 
installed or are installing effluent treatment plants. However, it is believed these 
plants are mostly inefficient and inadequately designed. As a result companies 
are often unable to meet the required standards and are faced with unnecessary 
high capital investment and operating costs. To address this concern, this follow­
up two week training programme was specifically designed to provide both 
theoretical and relevant practical in-plant training of the process and plant design, 
operation and performance optimisation of tannery ETPs and CETPs in China. 

The training ·course was attended by a total of 25 participants representing the 
leather industry from the various provinces of China and the associated consulting 
and contracting companies. The classroom training was based at the Shanghai 
Leather Research Institute, with practical training carried out at Shanghai Richina 
Leather Co. Ltd., and the Da-chang Common Effluent Treatment Plant. 



2. Group and Course Introductions 

The training course was officially initiated on Monday 16 February 1998 with the 
local counterparts, UNIDO experts from BLC and the participants being present at 
the Shanghai Leather Reserach Institute. A list of the course participants with 
details of their company, province and experience is presented in Appendix Ill. 

The first introduction was by Madam Song Xian Wen (Vice National Project 
Director) who introduced the presenters, the UNIDO support for the training 
course and explained the main objectives, structure and programme for the next 
two weeks. The next speaker was Mr Su. Chaoying (Vice Secretary General) of 
China Leather Industry Association who presented further information on the 
overall UNIDO project in China and indicated the importance of this training 
programme to disseminate practical information on pollution control to the actual 
tanneries in China. He also presented further information from the China leather 
sector and news from Beijing. 

The official welcome introduction to the Shanghai Leather Research Institute was 
made by Mr Li (Director of Shanghai Leather Technology Centre) to both the 
UNIDO presenters and training course participants. The role of the Institute was 
explained and the group was given a tour of the facilities at the Shanghai Leather 
Research Institute including the leather processing areas, testing facilities, 
laboratories, library, and offices. 

Mr Song Ma introduced the role of BLC in the UNIDO training programme, a brief 
description of the BLC activities and presenters. Further information was provided 
on the specific course structure and proposed agenda for the course (see 
Appendix II). Individual introductions were made by Mr Jean-Marie Gigante and 
Mr Farid Turan of BLC providing details of their past experience and the expected 
objectives from the training course. 

The course participants individually introduced themselves with information on 
their backgrounds, experience, details of their Company and treatment facilities. 
Each of the participants indicated the specific information they expected from the 
training course as summarised in the Pre-course Questionnaire in Appendix IV. 

A detailed course manual prepared by BLC was provided to each of the 
participants as well a detailed booklet in Chinese which was provided by the 
Shanghai Leather Research Institute on the subject of cleaner technologies and 
effluent treatment. All information was presented using overheads (partly 
translated in Chinese) along with videos to demonstrate the various technologies. 
The Computer Aided Technology Training (CATT) software on cleaner 
technologies and effluent treatment programme was also demonstrated to the 
group for use as reference during the group case study. 

2 



3. Training Course Presentations 

3.1. Environmental Impact of Tanneries 

The first technical presentation was focused on the environmental impact of 
leather processing, in terms of effluent, gaseous pollution and solid wastes. 
Figures were provided on the sources, characteristics and quantities of the 
pollution from each of the stages of leather production and for the various types of 
raw materials processed, namely: bovine, sheepskins, goatskins and pig skins. 

A more detailed presentation was provided on tannery wastewater 
characterisation and the specific effluent pollution parameters (suspended solids, 
dissolved salts, BOD, COD, sulphide, chromium, etc.) and the consequences of 
their release into the environment. The discharge consent limits for various 
countries (particularly China) was presented, together with information on typical 
treatment levels achievable and the problem areas such as the effective treatment 
of persistent (non-degradable) COD, ammonia and dissolved salts. 

An introduction into cleaner technologies was presented in terms of reducing the 
pollution load from each stage of leather manufacture. Typical guidelines was 
provided in terms of practicality and relevance for the main environmental issues 
of concern in China. Specific aspects of cleaner technologies, such as chrome 
recovery and water management, were later presented in greater detail and the 
presentation on cleaner technologies was repeated in request by the participants. 

3.2. Technical Presentations on Effluent Treatment Technologies 

The introduction to effluent treatment technologies covered the definitions, 
terminology and sequence of treatment operations associated with preliminary, 
primary, secondary and tertiary treatment stages. Various process flowsheets 
were used to illustrate the alternative process configurations for tannery ETPs and 
CETPs with focus on the specific requirements such as sulphide oxidation, 
equalisation, chrome removal/recovery and sludge management. 

3.2.1. Module I - Preliminary and Primary Treatment Operations 

During the remainder of day one of the training course the introduction, objectives 
and details of the individual facilities, equipment and processes associated with 
preliminary and primary treatment operations was covered. These included: 

- pre-treatment processes of screening, grit removal, oil & fat removal 
- sulphide oxidation (by aeration and/or chemical reaction) 
- chrome removal and recovery methods 
- flow balancing and equalisation 

The presentation included information on the design of the facilities, comparison 
of the various types of equipment available (pumping, mixing, screens, aeration), 

3 



and typical operational performances and problems. The presentations were 
supported by video demonstrations and group discussions of the subject. 

Day two of the training course continued on the subject of primary treatment with 
details and choice of chemical treatment operations for pH control, coagulation 
and flocculation with typical dosage and control of chemical additions. The training 
presentation focused on the comparison of different facilities used for primary 
treatment of suspended solids removal by settlement and flotation. Information 
was provided on principles of settling tank design, operational performance and 
control of the process. Common problems associated with preliminary and primary. 
treatment operations was discussed by the group to determine possible solutions. 

3.2.2. Module 2 - Secondary Biological Treatment Operations 

Day two of the training course continued with the introduction and process details 
of technologies associated with secondary biological treatment of wastewater. 
The basic principles and operation of different types of biological treatment, for 
both fixed film and suspended growth processes, was presented. These included: 
activated sludge, bio filters, oxidation ditches, lagoons, and advanced systems. 

The presentation provided information on the basic design and typical operational 
parameters and control of common biological oxidation processes. In particular, 
comparison of different types of biological treatment plant was presented, 
highlighting the practicalities and attributes of common aerobic systems in the 
leather industry such as the extended aeration 'oxidation ditch' systems. 

The presentation also included important factors and environmental implications 
to be considered with new biological plant installations and relative cost for capital 
investment and operation of such biological plant. Information was also presented 
on the basic design principles, operational control and common problems for 
different types of aeration systems and secondary settlement clarifiers. 

Day three of the training course continued with the presentation of secondary 
biological processes based on enhanced treatment technologies such as oxygen 
enriched activated sludge process and combined biofilter systems. Also, the 
principles of further biological treatment to remove problem nutrients (nitrification 
and denitrification) was also presented with details of the process and operational 
requirements. The group discussed the common problems and possible solutions. 

The basic principles of anaerobic biological treatment was also presented in this 
module. Examples of the technologies available and the expected performance of 
appropriate anaerobic technologies associated with the leather processing sector 
was presented including UASB and anaerobic lagoon systems. 

4 



3.2.3. Module 3- Tertiary Treatment and Water Recycling 

Tertiary treatment operations for further treatment (polishing) of wastewater was 
presented during the first half of day three of the training course. The subjects 
covered included: 

- Residual suspended solids removal: sand filtration, screening, lagoons 
- Disinfection technologies 
- Membrane recycling technologies 

A more detailed presentation was provided on the subject of water recycling. 
These included the options for reuse of treated wastewater and the more practical 
approach of general management of water usage in the tannery operations and 
the recycling of spent process liquors. The requirements for adequate quality 
control and the issue of dissolved salts build-up and salinity were highlighted. 

A video of a comprehensive tannery effluent treatment plant was presented to 
demonstrate the complete range of technologies covered in the training course. 
The video was of particular relevance as it presented a suitable scale of treatment 
plant (3000 m3/day) from a large European tannery processing sheep and goat 
skins and demonstrated the potential for the recycle of treated wastewater. 

It was noted that many tanneries in China processed with an excess of water 
(typical usage at 100 m3/tonne rawhide). Therefore, there exists a major potential 
for wastewater minimisation by improved process control to reduce both capital 
and operating costs of ETPs and CETPs. 

3.2.4. Module 4 - Tannery Sludge Handling and Disposal 

The second half of day three of the training course covered the important subject 
of treatment technologies for tannery sludge. The presentation included the 
general introduction and initial considerations associated with effective sludge 
management to reduce the overall environmental impact and cost of disposal. 

The presentation topics included: 

- Sources, quantities and characteristics of tannery sludge 
- Effective segregation of inert and hazardous (chrome) sludge 
- Chemical treatment (lime stabilisation) and conditioning 
- Options for volume reduction by thickening and dewatering technologies 
- Anaerobic digestion and composting for stabilisation and land application 
- Drying, thermal incineration and brick making 

The training course focused in promoting practical and low-cost options to 
separate chrome containing sludge and other solids wastes for possible re-use 
and by-product recovery and the safe disposal of the remainder tannery sludge. 

5 



3.3. Process Design of Effluent Treatment Facilities 

Day four of the training course presentations focused specifically on process 
design, installation and operation of tannery effluent treatment facilities. Initially, a 
brief presentation was made on the overall ETP design procedure listing the 
necessary stages and important factors to be taken into consideration. This 
broadly cov_ered the following areas: 

- wastewater characterisation, individual effluent parameters 
- pre-treatment study and definition of design basis 
- choice of treatment processes, treatment stages and unit operations 
- individual process design, selection of equipment and facilities 
- installation and commissioning 
- trouble shooting and process performance optimisation 
- monitoring, control, sampling and analysis 

Information was provided on typical process flow schemes, design parameters, 
and important guidelines for each of the main unit operations with examples of 
calculations and sizing. These included: screens, grit chambers, equalisation 
tanks, pumping, sulphide oxidation, chemical conditioning, primary treatment by 
settlement and flotation, aerobic biological treatment, and secondary clarification. 

To reinforce the information on process design, examples of a number of case 
studies were presented on the design of preliminary, primary and secondary 
treatment facilities. The training focused on design outlines of typical, low cost 
methods and practical examples of wastewater treatment and sludge disposal. 
Furthermore, common operational problems as experienced with the various main 
stages of treatment was presented. The group was encouraged to discuss own 
experiences of ETP operational problems (such as effects of extremes of climate) 
and advice on the possible causes and solutions to these problems. 

3.4. Group Site Visits 

The group visited the large tannery complex at Shanghai Richina Leather Co. Ltd. 
on day five of the training course. The one day visit was originally proposed to 
provide demonstration of the treatment technologies of the comprehensive 
common effluent treatment facilities at Da-chang and for the group evaluation of 
the treatment plant performance. However, in request by many of the participants, 
a two day visit was arranged with the first visit focused to provide further practical 
information on cleaner technologies in leather processing. A return visit was 
arranged for the next week (day six) to inspect the Da-chang Tannery complex 
and CETP facilities and to evaluate its design and performance. 

A very in depth and practical approach to cleaner technologies was presented by 
Mr Hagen (President of Shanghai Richina Leather Ltd.) during the first day visit. 
The thorough presentation covered all the main cleaner technologies of rawstock 
preservation, hair-save unhairing, C02 and low nitrogen deliming, chrome recovery 

6 



and recycling to low em1ss1on finishing operations and low water usage. The 
subject of practical chrome recovery was presented and discussed in some detail 
as this was of particular relevance to many of the participants. 

A return visit was made to Shanghai Richina Leather Co. Ltd. on day six of the 
training course to inspect the very large CETP facilities and to evaluate its design 
and performance. A detailed tour of the three tannery complexes (processing 
bovine, goat and pig skins) was also provided by Mr Hagen. The individual chrome 
recovery and pre-treatment facilities for each of the tanneries was also inspected 
by the training course participants. Pictures of the tannery visit is included in 
Appendix V. 

The inspection of the CETP was undertaken in conjunction with the effluent plant 
managers and was focused to evaluate and trouble shoot any technical problems 
which needed to be resolved. The CETP, which was originally desi~ned for 10,000 
m3/d, was being operated at a much reduced capacity of 3000 m Id but this was 
expected to increase in-line with growth in tannery production. The group was 
encouraged to evaluate the present plant performance and provide relevant 
practical assistance and technical advice to optimise treatment performance and 
reduce the high operating costs. Much of the limitations was attributed to the 
excess design capacity of the treatment plant and design of some of the key 
facilities, such as the primary and secondary settlement tanks and the high energy 
demand associated with the aeration system. 

3.5. Group Case Study 

The remainder of week two of the training course was specifically focused towards 
the group case study design project. The participants were split into two teams of 
mixed disciplines to participate in the real life case study based on the 
requirements by two course participants for a new ETP for their tannery. 

The target for the ETP design was based on a plant to treat a mixed production of 
goat skins and bovine from raw to finish leather with a daily capacity of 2000 m3. 
The influent quality was based on the average figures, as provided by the 
participants and listed below, and the objective was to treat up to the river 
discharge consent limit for China: 

Parameter Beam house Tan Yard Discharge Consent 
pH 11.5 4.5 pH 6 to 9 
8005 (mg/I) 1800 1000 100 
COD (mg/I) 3800 3000 300 
S.S. (mg/I) 1200 800 150 
Cr 3+ (mg/I) 0 260 1.5 (total) 
s2

- (mg/I) 250 0 1 
Flow (m3/d) 1400 600 

7 



Prior to the group case study, a detailed example of the process design for a 
tannery ETP processing upto 5000 m3/d was presented to the participants to 
provide the structure and guidance as necessary for the project. The presentation 
included full design calculations of the unit operations, design assumptions, 
equipment sizing and selection, expected treatment performance and financial 
evaluation for capital investment and operating costs. A hard copy of the example 
case study was provided for each of the groups. However, full freedom of design 
was encouraged as was the application of cleaner technologies to minimise 
pollution load at source. 

The individual case studies were presented by the two groups on the final day of 
the training course. The overall outcome of the case study was considered to be 
very useful to the participants in combining the technical information presented 
during the course together with the documented information provided in the 
detailed course manuals and text books made available. Furthermore, much 
benefit was gained from the participants working together in groups and learning 
from each others practical experience and diverse backgrounds as was 
encouraged during the second week. 

The group case study was considered to be of particular value to the two 
participants who were in the stage of considering an ETP upgrade for their 
tannery. Their company was in the process of evaluating a design contractors 
proposal for a treatment plant based on sequencing batch reactor (SBR) 
technology. The case study provided the information necessary to critically 
evaluate their given proposal and two alternative design options for the treatment 
plant as proposed by the group. In addition to the group case study, the BLC 
exp.erts provided the additional service of evaluating the SBR desigri proposal, on 
a confidential basis, at the request of the two participants. 